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LIYNIX ENTERPRISE CO., LTD
3F, BUILDING 3, NO.1221 YAN AN XI RD SHANGHAI

The following sample(s) was/ were submitted and identified on behalf of the client as:
Sample Name : TANCHOR

Sample No : SC090120050

Test Required : Please see next pages

Test Method :  Please see next pages

Product specification © HBC38/17 300MM

Manufacturer © LIYNIX ENTERPRISE CO., LTD
Date of Receipt : Jan.20,2009

Test Period © Jan.20,2009 to Mar.06,2009
Test Result . Please see next pages
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Signed for SGS-CSTC Standards
Technical Services Co., Ltd
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Tensile Loading Test of TANCHOR Cold Formed Channel

1. Brief Introduction

LIYNIX ENTERPRISE Co., Ltd.(3F, Building 3, No.1221, Yan an xi Rd, Shanghai, P.R.C)consigns SGS-
CSTC Standard Technical Services Co., Ltd. to test the tensile loading test of TANCHOR Cold Formed
Channel. The type of the sample is HBC38/17 300MM, provided by consigner. The concrete is molded and
built in by SGS.

The molding concrete is commercial concrete transported by pump which strength grade is C35. The
curing age is 28 days.
2. Test Method
Refer to BS 5080-1:1993 Structural fixings in concrete and masonry ---Part 1: Method of test for tensile

loading
3. Test Equipments
[ No. Equipment Type
1 ENERPAC Bolt pull test apparatus P80
2 Dial indicator 0~10mm
3 Digital Gauge for Force 750 J

4. Test Results
4.1 Description of Concrete

Design . ; Concrete Strength
Strength Molding Date Test Date Provider of Concrete Grads
T - Shanghai Shuangqiu commercial
C35 2009-02-03 2009-03-03 concrete Co.. Ltd. C35

**ii*w**To be continued********
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4.2 Test Results of TANCHOR Cold Formed Channel

Sample Design Break TestResul
No. Load Load ; Average of Maximum g
Type (kN) (kN) Maximum Effective Deflaction Breaking Form of
Load (kN) (mm) Samples

1 The channel part of
48.26 i the sample was split.
5 HBC38/17 14 42 51.08 4.2 The channel part of
300MM the sample was split.
3 46.82 4.76 The channel part of
the sample was split.

Conclusion: The test result of maximum Load met the design requirement.

Annex 1: Test results of each sample
Annex 2: Samples Drawing
Annex 3: Test Photos

Annex 1: Test results of each sample

Table 1 Test results of Sample 1

Deflection (mm) Average Deflection

No. Load (kN) p > g(mm)
1 5 0.00 0.03 0.02
2 10 0.04 0.09 0.07
3 15 0.12 0.18 0.15
4 20 0.26 0.39 0.33
5 25 0.64 0.81 0.73
6 30 0.92 1.22 1.07
7 35 1.62 1.96 1.79
8 40 3.12 4.08 3.60
I 45 4.85 5.92 5.38
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Fig.1 Average Deflection-Load graph of Sample1
Table 2 Test results of Sample 2
Deflection (mm) Average Deflection
No. Load (kN) ; 5 (mm)
1 5 0.01 0.00 0.01
2 10 0.07 0.02 0.05
3 15 0.16 0.12 0.14
4 20 0.36 0.24 0.30
5 25 0.81 0.74 0.78
6 30 1.14 1.02 1.08
7 35 1.86 2.03 1.95
8 40 2.96 3.16 3.06
9 45 3.64 4.22 3.93
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Fig.2 Average Deflection-Load graph of Sample2
Table 3 Test results of Sample 3
Deflection (mm) Average Deflection

No. Load (kN) - 5 g(mm)
1 5 0.00 0.06 0.03
2 10 0.02 0.15 0.09
3 15 0.09 0.28 0.14
4 20 0.16 0.45 0.31
5 25 0.38 0.62 0.50
6 30 1.02 1.37 1.20
7 35 1.95 2,32 2.14
8 40 3.22 3.86 3.54
9 45 4.52 4.76 4.64
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Average Deflection (mm

Fig.3 Average Deflection-Load graph of Sample3
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Annex 2: Samples Drawing
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Annex 3: Test Photos

waxxrsr* T be continued********

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at hitp://www.sgs.com/terms and conditions.
htm. Attention ig drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon
reflects L CTAANATY indings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this
( JNate parties to a transaction from exercising all their rights and abligations under the transaction documents. Any unautherized alteration, forgery or
falsig O 2ppearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

sults shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced

SHML 1307896
8" Buiding Noé?iwﬁﬁ?‘W"a.l\d\r;‘BIU:kW’iEE.mgq\aoEas{R-:equdc"gDis"Shangra\.t"ma 0139 t(86-21)68183233 /68183239  f (86-21) 68183122 /68183906 WWW.CN.5gs.com
FE- LS BRR TR 13655 175H1/1159560 5851  #i%5 201319 1(86-21) 68183233 /68183239 £ (86-21) 68183122/68183806 e sgs.china@sgs.com

T
Member of the SGS Group (SGS SA)




TEST REPORT

No. : SC090120050
Date : Mar.06,2009
Page: 8of 8

n*****t*End of reporl*****tw*

printed overleaf or available on requestand accessible at http:/fwww sgs.com/terms and conditions.
ion issues defined therein, Any holder of this document is advised that information contained hereon
i 'si ifany. The Company's sole responsibility is to its Client and this

irrights and obligations under the transaction documents Any unauthorized alteration, forgery or

SHML 130797
1 2VHE £(85-21) 68183233 /68183239 f (86-21) 68183122 /68183906 WWw.cn.sgs.com
8- A RRGH1365F 1TSI1150F692881 15 201319 1(86-21)68183233 /68183239 1(86-21)68183122 /68183006 e sgs china@sgs.com

Member of the SGS Group (SGS SA)




